



# SPEZIFIKATION

## Chrome Oxide SF-C

ITEM	STANDARD	TEST RESULT
Cr <sub>2</sub> O <sub>3</sub> +Al <sub>2</sub> O <sub>3</sub>	≥99.00%	99.11%
Fe <sub>2</sub> O <sub>3</sub>	≤0.30%	0.30%
SiO <sub>2</sub>	≤0.20%	0.10%
CaO	≤3.0%	0.2%
Na <sub>2</sub> O	≤1.6%	0.15%
K <sub>2</sub> O	≤0.02%	0.01%
Density	>3.6g/cm <sup>3</sup>	3.6g/cm <sup>3</sup>

